97560T
%‘;ﬂgﬂ CLICK TO ORDER PARTS


https://shop.monsterjanitorial.com/floor-equipment-parts/tornado-parts-1/

TABLE OF CONTENTS

OFBBOT  voevereseee e

Page 2 of 7



ON BRACKET

[o8]
=
=
=
o]
juur]
=
&
=
L
@
=

)

Rendered by LeadVenture, Inc.

Page 3 of 7 97560T

97560T

HOUNTING

ASURL GASKET
15 USED BEFORE

: \

——
=
Rt = -
s i hﬂ
E =l
£y
b L] 7
B2 .
2¥Cg Amm' =5
S S
TEv=
e
2en
23=2
ap®
275
=2

97560T




97560T

97560T

Ref Part Part Description Context Quantity
Number Number Notes
1 00851 Washer 4
2 01574 Lock Washer 1
3 02046 Screw 1/4-20 x 1"
4 02217 Nylock Nut 10
5 02568 Washer 1
6 03536 Lock Washer 5
7 03736 Washer 4
8 07870 Lock Washer 4
9 10677 Screw #10-12 x 1/2" 9
10 10694 Nut 7
11 14142 Washer 3
12 15061 Nozzle Bar Clamp 1
13 15378 Screw #10-24 x 1-3/4" 2
14 15887 Pad Retainer 1
15 16069 Screw 5/16-18 x 1-1/4" 4
16 16479 Screw 3/8"-16 X 2" 4
17 17130 Acorn Nut 4
18 18641 Shoulder Bolt 1/4-20 x 1-3/4" 4
19 18666 Washer 1
20 19145 Nut 2
21 19196 Screw 5/16-18 x 3/4" 6
22 19240 Screw 1/4-20 x 1/2" 4
23 19652 When Changing Pad This Side Up 1
Label
24 23517 Elbow Fitting 1/4" 2
25 30304 Pad Driver 20" Propane 1

26 30314 Wheel 6" 2

Page 4 of 7 97560T



97560T

Ref
Number

27
28
29
30

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53

Part
Number

30315
30316
30319
CB0521

30330
30332
30335
30340
30354
30355
30368
30377
30394
30396
30557
30561
30609
30614
30662
31127
31157
31158
X9593
31161
31162
31453
32119

Part Description Context
Notes

Clevis Pin

Spacer

Cotter Pin

Combo Burnishing Floor Pad 21" (Case
of 5)

Pulley

Pulley Bushing

Washer

Spring Lock Washer

Screw 1/4-20 x 5/8"

Caster Wheel

Battery Tray Back Felt
Battery Tray Back Felt
Throttle Control

Steel Propane Tank

Screw 7/16-20 x 1-3/4"
Digital Hour Meter

Square Key

Square Key 1/4" x 1"

Belt Tension Adjustment Assembly
Bolt 3/8-16 x 2-3/4"
Propane Fuel Lock Valve
Tank Coupling

20" Fuel Hose (Male/Female)
Barb Fitting 90° 1/8" MPT x 1/4" HB
Vacuum Hose

Relay

Bushing

Page 5 of 7 97560T

Quantity

2
4
2
1

L e = e S oo e e S S = N S SO N NS T R ) IR @ ) B @ » IR = =



97560T

Ref
Number

54
55
56
57

58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80

Part
Number

32149
32163
32208
32248

32270
32279
32376
32398
32401
32405
32482
33456
33457
33458
33461
33464
33465
33466
33469
33482
33483
33485
33486
33489
33490
33887
33922

Part Description Context
Notes

Oil Plug (Kawasaki Propane)
Plastic Washer
Plastic Front End Assembly (Propanes)

Neoprene Hose 3/8" I.D. x 9/16" O.D.
x 7" (Qil Drain Hose)

Vapor Regulator (Kawasaki)
Drive Belt B44

Engine Pulley (Propane)
Brass Elbow 90° 5/8" Male x 1/4" MPT
Battery 12V 18Ah

Spacer

Screw 7/16-14 x 1-1/2"
Deck 21" Propane

Screw 5/16-18 x 1/2"
Propane Handle Assembly
Screw 1/4-20 x 1-1/4"
Propane Tank Holder Assembly
Propane Valve Guard

Tank Strap

Plug 1/2"

Propane Battery Box
Propane Battery Box Cover
Wiring Harness

Switch and Key (Propane)
Screw 1/4-20 x 3/4"

Lock Washer

Bonnet Filter 9" x 3"

Fuel Hose

Page 6 of 7 97560T

Quantity

L R R R N N R o) R R AN R S S R T R i i e
o

e



97560T

Ref
Number

81
82

83
84
85
86
87
88
89

Part
Number

33924
322688

/DL005
/7DL0O08
X9625
X9626
X9632
X9633
X9636

Part Description Context
Notes

Wheel Bracket

Kawasaki Propane Engine FS481V
603cc

Hose Clamp

Hose Clamp

Catalytic Converter, FS481V

Exhaust Manifold FS481V

Brass Elbow 90° 3/8" NPT x 1/2" Barb
Fuel Hose 1/2" x 25"

Filter Cage

Page 7 of 7 97560T

Quantity

| ]

(S = SRR N == = SR NG R =



	97560T

